
  
 
 
 
 
 
 
 
 
 
 
 

 
 

 

 

 

 

 
 
 

 
Gujarat Pollution Control Board 

Gandhinagar. 

2010 
 

Comprehensive Environmental 
Pollution Abatement Action Plan 

Vapi Industrial Cluster 
                     -GUJARAT 

 



INDEX 

Chapter – 1: Introduction  

1 Declared Policy Points for Pollution Control  

(Pillars of Action Plan) 

3 

2 Recent Infrastructure Expansion in the State  5 

3 Environmental Infrastructure Facilities in the 
State 

7 

Chapter – 2 : Need and Methodology of the Plan  

1 Need of the Action Plan 9 

2 Objective and Scope of the Plan 9 

3 Methodology 10 

4 Stakeholders 10 

Chapter -3 : Vapi Industrial Cluster  

1 Brief History of the Cluster 14 

[...]

 CANAL

 Post 
Offices : 

473 

 

 



                                                                                                                 23  

Literacy : 

 Male : 

62.03% 

 Female: 

54.27% 

 Libraries : 

323 

108 

 Nurses : 

727 

with all 
Weather 

roads : 693 

 

S 

 HAND- 

 PUMPS 

 
P&MS = Primary & Middle School 
H/HSC = Higher School & Higher Secondary 
H  = Hospital 
PHC = Primary Health Center 
OPW = Open well 
BW = Bore-well 
 

Vapi town and industrial area has good and adequate 
facilities. Water is supplied by GIDC. Adequate power is 
available from Gujarat Electricity Board (GEB). Good 
hospitals and adequate dispensaries with well qualified 
doctors are available. Good communication systems, fire 
brigades etc. are available. Ample residential areas are 
developed around this industrial belt. 
 

Vapi has very good transport and communication system. 

National Highway No. 8 connecting Mumbai and Ahmedabad 
touches the G.I.D.C. estate. State transport and private 
buses are available at various bus stops and pick up points. 
A number of private taxis are available. Vapi is an important 
railway station on Western Railway. Mumbai-Vadodara main 
line is situated at 6 km from the plant. Most of the important 
trains stop at Vapi. Daman port is about 15 km and Mumbai 
port about 170 km from the GIDC. Closest airport is at 
Mumbai, 170 km south from the GIDC. There is an air strip 
at Daman. 

 

 

 
 
 
 
 
 
 

 
 
 
 

 



                                                                                                                 24  

 
 
 
 
 

 
 
 
 
 
 
8. ENVIRONMENTAL STATUS: 

Monitoring & findings 

Apart from monitoring by GPCB, stringent monitoring is also being 
carried out by SVNIT, SURAT, and VWEMCL.  
 
The final outcome as per the present scenario has been elaborated 
under “environmental track record of cluster” which may please be 
referred. Accordingly, inlet and outlet norms for CETP are found 
not to be complying with permissible norms particularly in terms of 
COD and ammonical nitrogen. 

 Water quality of surface water near Vapi area 

(1) Water quality of  River Damanganga at various sampling 

locations.(PLEASE REFER ANNEXURE-I) 

 

RIVER DAMANGANGA 
AT NAMDHA,D/S

YEAR

CONCENTRATION IN mg/l

0

20

40

60

80

100

120

140

160

2005 2006 2007 2008 2009

pH

COD

BOD

Ammonical N2

Phenol

DO

 



                                                                                                                 25  

RIVER DAMANGANGA 
AT KACHIGAM,D/S

YEAR

CONCENTRATION IN mg/l

0

10

20

30

40

50

60

70

80

90

2005 2006 2007 2008 2009

pH

COD

BOD

Ammonical N2

Phenol

DO

 

 

 

RIVER DAMANGANGA 
AT DAMAN JETTY,D/S

YEAR

CONCENTRATION IN mg/l

0

10

20

30

40

50

60

70

80

90

2005 2006 2007 2008 2009

pH 

COD

BOD

Ammonical N2

Phenol

DO

 

 

 

 



                                                                                                                 26  

 

(2) Annual average analysis data of water sample collected from  

     BILL KHADI  at N.H. No:8 

 

ANALYSIS DATA OF BILL KHADI 
AT N.H. NO.8

YEAR

CONCENTRATION IN mg/l

0

100

200

300

400

500

600

1998 2005 2006 2007 2008 2009

Ph

COD

BOD

NH3-N

COLOR

 

 

(3) Water quality of  River  Kolak at Pataliya bridge 

RIVER KOLAK AT PATALIA D/S

YEAR

CONCENTRATION  IN mg/l

0

10

20

30

40

50

60

70

80

2007 2008 2009

PH

COD mg/l

BODmg/l

NH3-Nmg/l

DO mg/l

 



                                                                                                                 27  

 AMBIENT AIR QUALITY DATA AT VARIOUS SAMPLING 

LOCATIONS. (PLEASE REFER ANNEXURE-II) 

(1) AAQM at Lalchand Techno engineering, 40-Shed, GIDC, 

Vapi (Under SAMP project by GEMI) 

 

 

 

(2)AAQM AT GPCB OFFICE, GIDC, Vapi (Under SAMP project 

by GEMI) 

 

 

 

 



                                                                                                                 28  

(3)AAQM at Vapi Nagar Palika(Under SAMP project by GEMI ) 

AAQM STATION AT VAPI 
NAGARPALIKA

YEAR

CONCENTRATION IN microgram/m3

0

50

100

150

200

250

300

350

400

450

199520022003200420052006200720082009

NOX

SO2

SPM

RSPM

 

(4) AAQM at GEB/CLUB-3 BUILDING, GIDC,Vapi (Under 

SAMP project by GEMI ) 

AAQM AT GEB/CLUB-3 
BLDG,GIDC,VAPI

YEAR

CONCENTRATION IN microgram/m3

0

50

100

150

200

250

300

199520022003200420052006200720082009

RSPM

SPM

SO2

NOX

 

 

 

 

 



                                                                                                                 29  

(5) AAQM AT CETP,NH NO: 8,GIDC,Vapi(BY GPCB) 

 

 

 

 

 
 

 
 

 
 

 
 

 
 

 

 

 

 

 

 

 

 
 
 
 



                                                                                                                 30  

9.  ENVIRONMENTAL ISSUES: 

 

• Currently the discharge norms of the effluent from the CETP 
exceeds the stipulated standards, with reference to BOD, COD 
& Ammo. Nitrogen 

 
• Safe disposal of treated effluent of GIDC, Vapi is to be carried 

out by laying pipe line up to deep sea as per NIO 
recommendation 

 
• Illegal hazardous waste dump sites have been identified in Vapi 

and disposal of the hazardous waste is required. 
 

 
10. EXISTING ENVIRONMENTAL INFRASTRUCTURE 

      
       (A) CETP 

 
The industrial units are diverse in nature and consist of  
pestisides,pulp and paper mills, dyes and intermediates, drugs 
and pharmaceuticals, fine chemicals etc. Partially treated 
wastewaters from these units are collected through GIDC‟s 
underground pipeline system and conveyed to a Common 
Effluent Treatment Plant (CETP).  

 
National Environmental Engineering Research Institute (NEERI) 
designed the CETP at Vapi in collaboration with Kirloskar 
Consultants for a capacity of 55 MLD.  The CETP is owned and 
operated by the Vapi Waste & Effluent Management Co. Ltd.  
 
The CETP was commissioned in January 1997 and started 
receiving an average 18000 m3/d of partially treated effluent.  
 
CETP, Vapi is a simple, conventional plant consisting of 
physical, chemical and biological treatment. 
It was designed for the following parameters: 

 

Table 1: Design Parameters 

Capacity : 55MLD 

Parameter Influent Effluent 

BOD5, mg/L 400 100 

COD, mg/L 1000 250 

SS, mg/L 300 100 

pH 6.5 – 8.5 6.5 – 8.5 

 
 



                                                                                                                 31  

At present the CETP treats, on an average, around   51MLD  including 
domestic sewage.  
 
It consists of following treatment:  
 

1. Primary Treatment 
2. Secondary Treatment 
3. Tertiary Treatment 

 

PRIMARY TREATMENT 
 
The waste water generated by all the industrial units is conveyed to 
CETP through an underground pipeline network. 
 

Inlet Chamber: 
 
Inlet chamber – 3 m x 3m x 2.75 m – 24.75 m3 
The main incoming chamber receives the influent from where it goes 
to Coarse Screen chamber for removal of large floating particles, 
plastics, debris, etc. 
 
After the coarse screen, the effluent then moves to automatic fine 
screen chamber 
 
Automatic Fine screen:  

 
Screen Chamber – 3 m x 3 m x 2 m – 18 m3 
Automatic screen – 3 HP x 3 Nos. – 9 HP 
The fine screening is done by automatic screening system.The fine 
screens are capable of handling solids upto the size of 4 mm. The total 
screen is of SS 316 MOC resulting is longer life of the equipment. No 
manual labour is required to do the screening as a result decreasing 
the manpower consumption with more output. The scum gets 
collected automatically in the waste bins.   
 
Grit Chamber:  
 
Grit Chamber – 7m x 7 m x 1.5 m – 73.5 m3 x 2 Nos. 
The next stage of treatment is done in de-gritters unit where the sand 
and grit particles are removed through grit classifier. 
 
Equalization Tank:  
 
Equalization tank no. 1 – 78 x 19.5 x 2.5 m +0.5 m FB – 3803 m3 
Equalization tank no. 2 – 78 x 19.5 x 2.5 m + 0.5 m FB – 3803 m3 
Equalization tank no. 3 – 78 x 39.0 x 2.5 m + 0.5 m FB – 7605 m3 

Blower House no. 1 - 75 HP x 3 Nos.  
Blower House no. 2 – 75 HP x 3 Nos. 
 



                                                                                                                 32  

 
 
 
Flash Mixer & Flocculator:  
 

Flash Mixer Tank – 3.5 x 3.5 x 3.5 x 2 Nos. – 85.75 m3 
Stirrer – 2 HP x 2 Nos. – 4 HP 
Flocculator Tank – 10 x 7 x 3.5 x 4 Nos. – 980 m3 

Stirrer – 3 HP x 4 Nos.  – 12 HP 
The effluent is then pumped into flash mixer and flocculator tanks 
where dosing of Poly Aluminium Chloride and Polyelectrolyte is done 
respectively so as to coagulate and flocculate the solids before going 
into Primary Clarifiers. Automatic lime dosing through silo is done in 
the flash mixer to maintain the pH is the range of 7 to 7.5 
 
 Primary Clarifier:  
 

Primary clarifier – 37 m Ф x 2.5 m + 0.5 m FB – 2688 m3 x 2 Nos. 
The overflow from flash mixer and flocculator then by gravity flows 
into Primary Clarifiers where the settling takes place. The sludge is 
scrapped from the bottom into sludge collection tank and is then 
pumps to sludge thickeners. The overflow from Primary Clarifiers 
flows into aeration tanks. 
 
Secondary treatment: 

 

Aeration Tank:  

 
Aeration Channel No. 1 – 85m x 17m x 3 m +0.5m FB – 4335 m3 
Surface Aerators in Aeration channel no. 1 – 40 HP x 5 Nos. – 200 HP 
Aeration Channel No. 2 to 11 – 85m x 17m x 2.5 m +0.5m FB – 3613 
m3 
Surface Aerators in Aeration channel no. 1 – 25 HP x 50 Nos. – 1250 
HP 
Aeration Channel No. 12 – 85m x 17m x 3.5 m +0.5m FB – 5058 m3 
Surface Aerators in Aeration channel no. 1 – 40 HP x 5 Nos. – 200 HP 
Aeration tanks consist of 60 Nos. of surface aerators. Here biological 
treatment takes place and maximum reduction in terms of COD & 
BOD takes place. RAS is circulated in the system in order to maintain 
the desired level of MLSS. 
12 Nos. of online DO meters are installed in each channel in order 
check the DO level of the effluent in the outlet of the tank. The data is 
logged and stored into the system 
 
 
 
 
 
 



                                                                                                                 33  

 

 
 
UASB Reactors:  
 

UASB Reactor - 37 m Ф x 7.00 m+ 0.65 m FB - 7526 m3 X 2 Nos. 
Partial overflow from Primary clarifier is taken into UASB reactors for 
anaerobic digestion. The flow is pumped into the reactor in upward 
flow and the overflow from the top is been taken into Reactivator 
Clarifier. As it is an anaerobic digestor, methane gas is obtained from 
the reactor and is currently flared but shall be used as a resource for 
generating power in future. 
 
Secondary Clarifier:  

 
Secondary Clarifier – 44 m Ф x 2.0 m + 0.5 m FB – 3041 m3 x 2 Nos. 
From aeration tank the effluent, partially by gravity and partially by 
pumping is taken into Secondary Clarifiers. Dosing of alum is done in 
the clarifier and the sludge is scrapped from the bottom and the 
overflow is then taken into Reactivator Clarifier 
 

 
Tertiary treatment: 

 
Reactivator Clarifier:  

 
Reactivator Clarifier – 32 m Ф x 4.0 m +0.5m FB – 3217 m3 
The overflow from UASB reactors is taken into reactivator clarifier 
through gravity. PAC and Polyelectrolyte are dosed in the reactor in 
order to bring the level of suspended solids less than 50 ppm. 
 
Dyna Sand Filter:  
 
Dyna Sand filter: 12.5 m x 7.5 m 
It is fine polishing unit used for removal of SS. Overflow from 
Reactivator Clarifier is fed into dyna sand filter. 
 
CAACO (Chemo Autotrophic Activated Catalytic Oxidation):  
 

CAACO (9 A, 10 A, 11A) – 17.5 m Ф x 4.2 m + 0.5 m FB – 1010 m3 
CAACO (9 B, 10 B, 11B) – 16.0 m Ф x 3.7 m + 0.5 m FB – 744 m3 
CAACO (9 C, 10 C, 11C) – 15.0 m Ф x 3.2 m + 0.5 m FB – 565 m3 
CAACO 12 A – 17.5 m Ф x 5.2 m + 0.5 m FB – 1251 m3 
CAACO 12 B – 16.0 m Ф x 4.2 m + 0.5 m FB – 844 m3 
CAACO 12 C – 15.0 m Ф x 3.2 m + 0.5 m FB – 565 m3 
 
It is an aerobic treatment system. Outlet from dyna sand is fed into 
the CAACO reactors. There is a carbon bed inside the reactor through 
which air is passed in order to facilitate oxidation. Carbon acts as a 



                                                                                                                 34  

catalytic media in the treatment of the effluent. This is the final stage 
of treatment and the outlet from CAACO is discharged to tidal zone of 
Damanganga river. 
 
 

Sludge handling 
 
Primary Sludge:  
 

Sludge Thickeners – 11m Ф x 5 m x 2Nos. 
Sludge from primary clarifiers is collected into sump from where it is 
pumped to Sludge thickeners. The thickened sludge is then pumped 
to Decanters. The solid cake is sent to our CSWP site. 
Overflow of the thickener and leachate from the decanter is taken into 
filtrate tank which is again brought back into the system. 
 
RAS (Reactivated Sludge): 

 
RAS Pump House 
R1 & R2 100 HP x 2Nos. 
R3 & R4 40 HP x 2Nos. 
R5 & R6 20 HP x 2Nos. 
 

Sludge Drying Bed: 
 

SDB – 40 m x 16 m x 0.6 m – 384 m3 x 10 Nos. 
 
Decanters: 
 

Humboldt Decanter – 30 m3/hr, 40 HP, 2 Nos. 
Humboldt Decanter – 20 m3/hr, 30 HP, 1 No. 
Alfa Laval    - 10 m3/hr, 20 HP, 1 No. 
 
 
Partial sludge from Secondary clarifier is taken in RAS and is pumped 
into aeration tank and partial sludge is pumped to sludge drying bed.  
The dried sludge is scooped and transported to CSWP site and the 
leachate taken back into filtrate tank. 
 

 

 
 
 

 
 
 
 

 
 



                                                                                                                 35  

 

 
 
Instrumentation: 
 

1) Inlet Flow Meter: Open channel flow meter with automatic data 
logging system is installed at the inlet. 

2) Outlet Flow Meter: Magnetic Flow meter is installed at the outlet 
of CETP with the facility of cumulative flow and data logging. 

3) Online DO Meter: Online DO meter is installed at the outlet of 
CETP. 

4) Online pH Meter: Online pH meter is installed at the outlet of 
CETP. 

5) Online TOC Meter: Online TOC meter is installed at CETP to 
measure the TOC of the outlet and various other points. The 
system is imported from Australia and is and totally automatic 
system.  

 
 
 

 
 

 



                                                                                                                 36  

 

 
 

Upgradation of CETP,Vapi. 
 

 

Sr. 
No Upgradation completed 

1 Installation of auto  screening system at in flow chamber 

2 Aeration grid in ET 1, 2 & 3 and  associated work 

3 Flash mixers and flocculators and associates items like tank for 
PAC and PE and dosing systems 

4 Provision for 40 HP surface aerators at 6th channel west side 

5 Provision for storage tanks for alkali/acids & pH controlled auto 
dosing system at inlet of equalization feed channel 

7 Enhancement of flow capacity from AT1 to SC1 and AT2 to SC2 

8 Provision for DO measuring devices at aeration channels 

9 Installation of flow meter, pH meter and TOC 

10 Phosphorous addition in aeration tank 

 

 NEERI(EIRAD) was also engaged to monitor CETP performance 
and adequacy to treat hydraulic and organic loading. 

 

 Capacity expansion work of CETP is in progress to make it 85 
MLD from 55 MLD .Adequacy report from NEERI is received for 
70 MLD. Currently 55 MLD effluent is treated.  

 
INITIATIVES TAKEN BY CETP FOR OUTSOURCING 
TECHNOLOGICAL HELP. 

 

The major problem encountered by CETP in achieving the set 
norms is refractory COD, which cannot be degraded by normal 
biological treatment under anaerobic / aerobic conditions.  
In order to treat this parameter, VWEMCL has entered into an 
agreement with institutes - NEERI, NAGPUR, CLRI, CHENNAI , 
XH2O – Solutions to look for other technological options. 
 

 
Technological Innovation-1: NEERI –Genomics Division, Nagpur 

for using specially developed bacterial cultures to enhance 
biodegradability. 
 

 VWEMCL approached Environmental Genomics Division of 
NEERI, Nagpur for availability of bacterial cultures capable of 

improving the assimilatory capacity. 



                                                                                                                 37  

 The study will involve assessment of existing degradative 
capacity of activated sludge, followed by nutrient balancing and 
final correction with bio augmentation and or biostimulation. 

 Assessment of existing microbial catabolic capacity and its 

improvement. 

 Assessment of nutrients and their requirement at CETP. 

 Development of Bio augmentation strategy. 

 Establishing microbiological laboratory at CETP. 

 Training of CETP staff to support the on going project activity.  

NEERI pilot plant 
 

• NEERI pilot plant is aimed to degrade the non-biodegradable 
COD and ammonical nitrogen through using NEERI - EGU 
consortia. 

• Reactor –A has  been seeded with CETP biomass and Reactor  -
B being loaded with NEERI consortia with CETP MLSS . 

Technological Innovation-2: CLRI, Chennai: Tertiary Treatment 
Technology: 

FACCO technology (Fenton Activated Catalytic Carbon Oxidation) 

 

• FACCO technology is adoptable for treating majority of refractive 
COD molecules. This technology is developed by Dr. G. Sekaran 
from CLRI – Chennai and also it is patented. 

• VWEMCL has executed the contracts for licensing the 
technology and consulting for the implementation of the 
technology, on 13th July 2009. 

• This FACCO – technology License is in the name of VWEMCL 
and VWEMCL in turn issue sub-licenses to CETP member units 
for utilization of this technologies. It is anticipated that 
refractive COD has to be treated by member units as it will be 
beyond CETP‟s scope. 

•  Ammonical – Nitrogen problem is also addressed by CLRI, 
specific technology will be developed and extended to member 
units.  

• Both these relationships will help CETP to overcome present 
problems and help in achieving GPCB - norms.  



                                                                                                                 38  

 
 
 

FACCO plant of 300 KL/day capacity is commissioned at CETP in 
January 2010.  

 

Fenton Activated Catalytic Carbon Oxidation 

 
Results of FACCO Plant for some of the member industries 

 

Industry 
Inlet    

COD mg/l. 

Outlet 

COD mg/l. 

COD REDUCED  

mg/l. 

COD 

Reduction % 

A 8960 3040 5920 66 

B 4000 1800 2200 55 

C 14400 7360 7040 49 

D 16160 9440 6720 42 

E 34800 17200 17600 51 

F 33600 13600 20000 60 

 
Technological Innovation-3: XH2O – Solutions.  Electrochemical 

oxidation 
 

This option is also on pilot scale trial at present. 

 

 
 
 



                                                                                                                 39  

Inflow  ML D from 1999 to 2010 . 

 
 

 
 
 

 

Inlet & Outlet C OD ( mg /lit)

7/2/2010 34

 
 
 



                                                                                                                 40  

COD Reduction MT / Day

7/22/2010

 
 

 

C P C B  R es ults  of C E T P  Vapi -Inlet & Outlet  C OD 

0

1000

2000

3000

4000

5000

6000

2004 2005 2006 2008 2007 18-F eb-09 20-May-09 2-S ep-09 9-Dec-09

Y ear / Date

C
O

D
 (

m
g

/l
it

)

Inlet C O D

O utlet C O D

 
 
 
 
 

 

 
 
 



                                                                                                                 41  

(B) TSDF 

 
 
VWEMCL   established a TSDF site for the disposal of hazardous solid 
waste of 7.62 lac MT capacity in 100000 m2 plot at GIDC Vapi. 

The approved common solid waste disposal site (TSDF) was set up in 
year 1999, first cell was commission in year 2000 as per German 
Design based on asphalt concrete base liners . In the expansion 
phase, for second cell, Geo Membrane – Geo Textile liner system was 
adopted as per CPCB guide lines. 
 

 
 
 
 
 

• Loading, transporting and storage of hazardous solid waste. 